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No Drug Name Dosage Form Administratio /ATC Code

n
1 Acyclovir 250 mg INJECTION, POWDER, LYOPHILIZED PARENTERAL JO5AB01
2 Acyclovir 500 mg INJECTION, POWDER PARENTERAL JO5AB01
3 AdefovirDipivoxil 10 mg TABLET ORAL JO5AF08
4 Amikacin 250 mg/ml, 2ml| INJECTION PARENTERAL JO1GB06
5 Amphotericin B Liposome 50 mg INJECTION, POWDER PARENTERAL JO2AA01
6 Amphotericin B 50 mg INJECTION, POWDER, LYOPHILIZED PARENTERAL JO2AA01
7 Amphotericin B 0.4% GEL TOPICAL A01AB04
8 Ampicilin  1g INJECTION, POWDER, PARENTERAL JO1CA01
9 Ampicillin - 250 mg INJECTION, POWDER, PARENTERAL JO1CAO01
10 Ampicillin - 500 mg INJECTION, POWDER, PARENTERAL JO1CA01
11 Ampicillin/Sulbactam 2g/1g(3g) | INJECTION, POWDER PARENTERAL JO1CRO1
12 T PRSI £ YIRS YA T INJECTION, POWDER PARENTERAL JO1CRO1
13 Azithromycin 1% DROPS, SOLUTION OPHTHALMIC S01AA26
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Azithromycin 500 mg
Capreomycin 19
Caspofungin 50 mg
Caspofungin 70 mg
Cefazolin 1g

Cefazolin 250 mg

Cefazolin 500 mg
Cefepime 500 mg

Cefepime 19

Cefepime 2g

Cefotaxime 19

Cefotaxime 500 mg
Ceftazidime 1g

Ceftazidime 2g

Ceftazidime 500 mg
Ceftizoxime 1g
Ceftizoxime 500 mg
Ceftriaxone 1g

Ceftriaxone 2g

Cefuroxime 1.5¢g
Cefuroxime 250 mg
Cefuroxime 750 mg
Cephalothin 19
Chloramphenicol 1g
Chloramphenicol 150 mg/5ml
Chloramphenicol 0.5%
Chloramphenicol 250 mg
Ciprofloxacin 10 mg/ml, 20ml
Ciprofloxacin 2 mg/ml, 100ml
Ciprofloxacin 400 mg/200ml|
Clindamycin 150 mg/ml, 4ml

INJECTION, POWDER
INJECTION, POWDER,
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
INJECTION, POWDER
SUSPENSION
DROPS, SOLUTION
CAPSULE
INJECTION, SOLUTION
INJECTION, SOLUTION
INJECTION
INJECTION

PARENTERAL

INTRAMUSCULAR

PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL
ORAL
OPHTHALMIC
ORAL
INTRAVENOUS

INTRAVLECINUUO

nNDin
INTRRAVLCINUUO

nNnin

PARENTERAL

JO1FA10

JO4AB30
JO2AX04
JO2AX04
JO1DA0O4
JO1DA0O4
JO1DA0O4
JO1DA24
JO1DA24
JO1DA24
JO1DA10
JO1DA10
JO1DA1l
JO1DA11
JO1DA11l
JO1DA12
JO1DA12
JO1DD04
J01DD04
JO1DAO6
JO1DAO06
JO1DAO6
JO1DA0O4
JO1BAO1
JO1BAO1
S01AA01
JO1BAO1
JO1MAO2
JO1MAO2
JO1IMAO2
JO1FFO1
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Clindamycin 150 mg/ml, 2mi
Cloxacillin  1g

Cloxacillin 250 mg
Cloxacillin 500 mg

Co-amoxiclav 500/100 mg

Co-amoxiclav 1000/200 mg

Co-trimoxazole 400/80 mg/5ml

Doxycycline 100 mg/ Vial
Erythromycin 19
Ethionamide 250 mg
Fluconazole 2 mg/ml, 100ml
Fluconazole 2 mg/ml, 200ml|
Ganciclovir 500 mg
Ganciclovir 0.15%
Gemifloxacin 320 mg

Imipenem /Cilastatin  250/250 mg
Imipenem /Cilastatin  500/500 mg

Imipenem /Cilastatin  750/750 mg

Isoniazid 100 mg
Isoniazid 100 mg/ml, 10ml
Isoniazid 300 mg
Lamivudine 10 mg/ml
Lamivudine 100 mg
Lamivudine 150 mg
Levofloxacin 250 mg

INJECTION

INJECTION, POWDER,
INJECTION, POWDER,
INJECTION, POWDER,

INJECTION, POWDER, FOR SOLUTION

INJECTION, POWDER, FOR SOLUTION

INJECTION, SOLUTION

INJECTION

INJECTION, POWDER,

TABLET

INJECTION

INJECTION

INJECTION, POWDER, LYOPHILIZED
GEL

TABLET

INJECTION, POWDER

INJECTION, POWDER

INJECTION, POWDER

TABLET
INJECTION
TABLET
SOLUTION
TABLET
TABLET
TABLET

PARENTERAL
PARENTERAL
PARENTERAL
PARENTERAL

PARENTERAL

PARENTERAL

INTRAVENOUS
DRIP

PARENTERAL
PARENTERAL
ORAL

PARENTERAL
PARENTERAL
PARENTERAL
OPHTHALMIC
ORAL

PARENTERAL

PARENTERAL

PARENTERAL

ORAL
PARENTERAL
ORAL

ORAL

ORAL

ORAL

Oral

JO1FFO1
JO1CF02
JO1CF02
JO1CF02

JO1CRO02

JO1CRO02

JO1EEO1

JO1AAO02
JO1FAO1
JO4ADO3
JO2ACO01
JO2ACO1
JO5AB06
S01ADO09
JO1IMA1S5

JO1DH51

JO1DH51

JO1DH51

JO4ACO1
JO4ACO1
JO4ACO1
JOSAFO05
JO5AF05
JOSAFO05
JO1MA12
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Levofloxacin 500 mg
Levofloxacin 500 mg/100ml
Levofloxacin 750 mg

Levofloxacin Hemihydrate 0.5%
Levofloxacin  25mg/ml

Linezolid 600 mg

Linezolid 100 mg/5ml

Linezolid 600mg/300m|
Mefloquine 250 mg

Meropenem 500 mg
Meropenem (As Trihydrate) 1g

Metronidazole 5 mg/ml, 100ml

Moxifloxacin 400 mg
Moxifloxacin 0.5%

Mupirocin 2%

Nafcillin Sodium 1g

Nafcillin Sodium 500 mg
Natamycin 5%

Neomycin Sulfate 125 mg/5mi
Neomycin Sulfate 500 mg
Para aminosalicylic acid 4 g
Paromomycin 125 mg/ 5mi
Paromomycin 250 mg
Paromomycin/Urea

Piperacillin Sodium/Tazobactam
Sodium 2g/250mg

Piperacillin Sodium/Tazobactam
Sodium 3g/375mg

Piperacillin Sodium/Tazobactam
Sodium 4g/500mg

TABLET
INJECTION , SOLUTION

TABLET
DROPS, SOLUTION

INJECTION, SOLUTION CONCENTRATE

TABLET

POWDER, SUSPENSION
INJECTION, SOLUTION
TABLET

INJECTION, POWDER
INJECTION, POWDER

INJECTION, SOLUTION

TABLET

SOLUTION
OINTMENT
INJECTION, POWDER,
INJECTION, POWDER,
DROPS, SOLUTION
SOLUTION

TABLET

GRANULE

SYRUP

CAPSULE

OINTMENT

INJECTION, POWDER

INJECTION, POWDER,

INJECTION, POWDER

Oral
INTRAVENOUS
DRIP

Oral

OPHTHALMIC
PARENTRAL

ORAL
ORAL
PARENTERAL
ORAL
PARENTERAL
PARENTERAL

INTRAVENOUS
DRIP

ORAL
OPHTHALMIC
NASAL
PARENTERAL
PARENTERAL
OPHTHALMIC
ORAL

ORAL

ORAL

ORAL

ORAL
TOPICAL

PARENTERAL

PARENTERAL

PARENTERAL

JO1MA12
JO1MA12

JO1MA12
S01AX19

JO1MA12

JO1XX08
JO1XX08
JO1XX08
DO7ADO1
JO1DHO02
JO1DHO02

JO1XDO01

JO1MA14
S01AX22
RO1AX06
JO1CF
JO1CF
S01AA10
JO1GBO05
JO1GBO05
JO4AA01
AO07AA06
AO07AA06
DO6AX

JO1CRO5

JO1CRO5

JO1CRO5
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Piperacillin 1 g
Piperacillin 2 g
Prothionamide 125 mg
Prothionamide 250 mg
Pyrazinamide 500 mg
Rifampicin 153 mg/ml
Rifampicin 600 mg
Rifampicin 20 mg/ml
Rifaximin 200mg
Spiramycin 500 mg
Sulfadiazine 500 mg
Teicoplanin 200 mg
Teicoplanin 400 mg

Tenofovirdisoproxilfumarate 300 mg

Tobramycin 10 mg/ml, 2ml
Tobramycin 40 mg/ml, 2ml
Tobramycin 50 mg / ml, 1.5ml
Tobramycin 60 mg/ml, 5mi
Tobramycin  75mg/ml, 4ml
Tobramycin 300mg/4ml
Tobramycin 300mg/5mi
Tobramycin 0.3%

Tobramycin/ Dexamethasone
%0.3/%0.1

Triclabendazole 250 mg
Valganciclovir 450 mg
Vancomycin 250 mg
Vancomycin 500 mg/éml

INJECTION, POWDER,
INJECTION, POWDER,
TABLET

TABLET

TABLET

DROPS, SOLUTION
INJECTION, POWDER
SYRUP

TABLET

TABLET

TABLET

INJECTION, POWDER,
INJECTION, POWDER,

TABLET

INJECTION
INJECTION
INJECTION
NEBULISATION
NEBULISATION
NEBULISATION
NEBULISATION
OINTMENT

DROP, SUSPENTION

TABLET

TABLET

CAPSULE LIQUID FILLED
POWDER, FOR SUSPENSION

Vancomycin (As Hydrochloride) 1 g |INJECTION, POWDER,

PARENTERAL
PARENTERAL
ORAL
ORAL
ORAL
ORAL
PARENTERAL
ORAL
ORAL
ORAL
ORAL
PARENTERAL
PARENTERAL

ORAL

PARENTERAL
PARENTERAL
PARENTERAL
RESPIRATORY
RESPIRATORY
INHALATION
INHALATION
OPHTHALMIC

OPHTHALMIC

ORAL
ORAL
ORAL
ORAL

PARENTERAL

JO1CRO5
JO1CRO5
JO4AD01
JO4ADO1
JO4AKO1
JO4AB02
JO4AB02
JO4AB02
AO7AA11
JO1FAO2
JO1BCO02
JO1XA02
JO1XA02

JOSAFO7

JO1GBO1
JO1GBO1
JO1GBO1
JO1GBO1
JO1GBO01
JO1GBO1
JO1GBO1
S01AA12

S01CA01

P02BX04
JO5AB14
AO07AA09
AO07AA09

AO07AA09



Vancomycin (As Hydrochloride) 500

126 mg INJECTION, POWDER, PARENTERAL AO07AA09
127 Voriconazole 200 mg INJECTION, POWDER PARENTERAL JO02AG03
128 Voriconazole 200 mg TABLET ORAL JO2AGO03
129 Voriconazole 50 mg TABLET ORAL JO2AGO03
130 Colistin 1,000,000 unit INJECTION PARENTERAL




